MALAGA COUNTY WATER DISTRICT
WASTEWATER TREATMENT FACILITY

IX. OTHER MONITORING REQUIREMENTS

A. Biosolids

1. Monitoring Location BIO-001 _
a. A composite sample of sludge shall be coliected annually (1/year) at Monitoring

ORDER R5-2014-XXXX
NPDES NO. CAD084239

Location BIO-001 in accordance with U.S. EPA's POTW Sludge Sampling and Analysis
Guidance Document, August 1989, and tested for priority pollutants listed in
40 CFR Part 122, Appendix D, Tables H and HI (excluding total phenols).

. Biosolids monitoring shall be conducted using the methods in Test Methods for

Evaluating Solid Waste, Physical/Chemical (U.S. EPA publication SW-846), as required
in 40 CFR 503.8(b)(4). All results must be reported on a 100% dry weight basis.
[...]
2. APPLICABLE TECHNOLOGY-BASED EFFLUENT LIMITATIONS ... F-15
C. WATER QUALITY-BASED EFFLUENT LIMITATIONS (WQBELS)........ccocvvvveer e F-16
1. SCOPE AND AUTHORITY ittt eisiisia s s s s s aa s s s s s s s e saess s saaananaans F-16
2. APPLICABLE BENEFICIAL USES AND WATER QUALITY CRITERIA AND OBJECTIVESF-

17

3. DETERMINING THE NEED FORWOQBELS ...ttt srnimr s s es e ee s F-24
4, WQBELS CALCULATIONS ..ot eertcicis s s essees s siv s nsa s ssnmnnssmsas s ssmnessmenseeeenanees F-44
5. WHOLE EFFLUENT TOXICITY (WET) ..ot ercerressieecrnirree e st seeereeen e comeeeeasmeraneeans F-46
D. BASIN PLAN EFFLUENT LIMITATIONS. . ..ot ioeeirtiecrnaererrremensreees s semceereseeesessceaeneesaseeaeeenes F-49
E. FINAL EFFLUENT LIMITATION CONSIDERATIONS ..ottt errerere et eeen s e F-49
1. MASS-BASED EFFLUENT LIMITATIONS ..ot sanb b senssssesseeenens F-49
2. AVERAGING PERIODS FOR EFFLUENT LIMITATIONS ...t F-49
3. 'SATISFACTION OF ANTI-BACKSLIDING REQUIREMENTS ......................................... F-50
4, ANTIDEGRADATION POLICIES....coi oo eeccecc e cnnmet v venessses s renenrsrarsererssnene F-52
5. STRINGENCY CF REQUIREMENTS FOR INDIVIDUAL POLLUTANTS ......vviveeeeeireeeeee F-53
F. INTERIM EFFLUENT LIMITATIONS —NOT APPLICABLE ..o i ccie e F-55
G. LAND DISCHARGE SPECIFICATIONS ... e cie i ee s cmm s s e ee s s e s s s e eees F-55
H. RECYCLING SPECIFICATIONS — NOT APPLICABLE .......ccooeiiiiie ettt F-55
V. RATIONALE FOR RECEIVING WATER LIMITATIONS ...t eeeesnemsmn v e F-55
A, SURFACE WATER ..ottt rrreeee st s e v sees st s svtsasessssss ss sresrssssssssssnrsassnnnnssssseressunans F-55
B. GROUNDWATER ... oo ccteeee b eeereea b b aearse s s ae bes st s eeeseeeea st s ereraasresssssssaessssssans F-55
VI. RATIONALE FOR PROVISIONS ..ot vt iniiieeerrsss i rrerarrsssssas s srrersssssssnssssrsnssreen s F-56
A, STANDARD PROVISBIONS ...ttt ciiiccsvsssntirirrssss i rrererersiessstisresssserseettssssssnssssssssssnrersssnnas F-56
B. SPECIAL PROVISIONS ... i crerinii s s resssssassssnn s rrssssssassssssssssssresan st ssssssssses F-56
1. REOPENER PROVISIONS ottt te e etemtmmmeeraan s et e e e e e s s e 22a2as bt atme e enrees F-56
2. SPECIAL STUDIES AND ADDITIONAL MONITORING REQUIREMENTS......cooovvmeene. F-57
3. BEST MANAGEMENT PRACTICES AND POLLUTION PREVENTION ... F-60
4, CONSTRUCTION, OCPERATION, AND MAINTENANCE SPECIFICATIONS .................. F-60
5. SPECIAL PROVISIONS FOR MUNICIPAL FACILITIES (POTWS ONLY).ccvvrcvericeeennnn, F-60

ATTACHMENT F — FACT SHEET . F-1




MALAGA COUNTY WATER DISTRICT ORDER R5-2014-XXXX

WASTEWATER TREATMENT FACILITY NPDES NO. CA0084239
6. OTHER SPECIAL PROVISIONS .....ciiiieiiiiii st rrcrrrenrsesssens s sernarsmsmssnsssssssssnesssinssansaas F-61
7. COMPLIANCE SCHEDULES — NOT APPLICABLE ..oveeee et ceman s s F-62
V. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ..., F-62
A. INFLUENT MONITORING... eeteemnererrrttteeeratnett  r—r—..iatiiateiiasasanssenssssssarsssnsrnnnnsersnraransansers FRO2
B. EFFLUENT MONITORING .................................................................................................... F-62
C. WHOLE EFFLUENT TOXICITY TESTING REQUIREMENTS.......ccocciiiiiiiinerres e ccneeeeee . . F-83
D. RECEIVING WATER MONITORING. ... ciiiniiiiiiiiiasissssiiiisrrsnssssns s esesessenrcessssrssssssrsssrsanns F-63
1. SURFACE WATER ...t reree ettt ccsiss s s sress s anis st e rraaransnrans s ceassarsnnesssnsssnnanssnereerennnns F-63
2. GROUNDVY AT E R, . oo oo ciee st ci et sstrasressetts s s aaraesasassseeneeetassaasasssersnrasrs snsansrennmnsastssatants F-63
E. OTHER MONITORING REQUIREMENT S . iiiiieeiiieiivissssnirrrrrrrnresiaisscarasrmrrnmensensnssssnrenssnesanns F-64
VIl PUBLIC PARTICIPATION. ... oo ee e e eieiiiiiisssarssasttttssasssssisiscrnnsnssnsssssssssesaeasasnnssssssssssnseessmmmeannnnn F-65
A. NOTIFICATION OF INTERESTED PARTIES.......co oo eeeee et srenemnnens s rneerasasiasaeeanes F-65
B, WRITTEN COMMENT S ittt cmeeeet ceerese bt s aserrreseeerrseesrrataeeeaassssiebasiaas st ibsnannnas F-65
C. PUBLIC HEARING ......coi it eeee e evvreesacinm s b bassess st stssanseannsssteee st eeeeesanessaaeacanansaassssssnssansaans F-65
D. RECONSIDERATION OF WASTE DISCHARGE REQUIREMENTS......eeevicrerereeeeeeeeeeees F-66
E. INFORMATION AND COPYING ....iieeiieeie vttt tese et eananes s s s anmmmn s n e s nnremns F-66
F. REGISTER OF INTERESTED PERSONS ...t erre s ers s ececes v nan e s s e nnnas F-66
G. ADDITIONAL INFORMATION ..ot iiiieiiiiiiissisise st rrrnnassssnss s eesaeaassmmsnnsssssnssnssssnensessssnnnranss F-66
Tables
TABLE F-1. FACILITY INFORMATION. ... coiiivmeterrtiiimmrieree s imissersssrsssteanassssssssessssanenssssss s s semsssss senmsssses F-3
TABLE F-2. HISTORIC EFFLUENT LIMITATIONS AND MONITORING DATA AT
DISCHARGE POINT O07 ceuiiiteretunmererreiirsrrrreeeaeeeassessarsrersssessesssseassasssissressnsssnmnnsssassarsasssnessanes F-6
TABLE F-3. HISTORIC DISCHARGE SPECIFICATIONS AND MONITORING DATA AT
DISCHARGE PO INT D0 eeier ettt errvasaresserenrseeetias s s aaasssssassss s s s s s s ssssnnssssnsnsnntnnnebsnnss F-8
TABLE F-4. BASIN PLAN BENEFICIAL USES ......cooviiiieee et eeereseiicisereessne s ramssssssss s s seen s camcmn s s F-10

TABLE F-5. SUMMARY OF TECHNOLOGY-BASED EFFLUENT LIMITATIONS.........cccoecvvveveenenn F-16
TABLE F-6. LEAD EVALUATION (DESIGN AMBIENT HARDNESS = 85 MG/L).......ccoccviveviniennnnn . F-20

TABLE F-7. LEAD EVALUATION (DESIGN AMBIENT HARDNESS =61 MG/L).....ccocevininiiniiinnnn, F-21
TABLE F-8. COPPER EVALUATION (DESIGN AMBIENT HARDNESS =85 MG/L).....c..cceiveiinnn F-21
TABLE F-9. CHROMIUM lIl EVALUATION (DESIGN AMBIENT HARDNESS = 85 MG/L)................ F-21
TABLE F-10. CADMIUM {CHRONIC) EVALUATION (DESIGN AMBIENT HARDNESS = 85 MG/L) F-22
TABLE F-11. CADMIUM (ACUTE) EVALUATION (DESIGN AMBIENT HARDNESS = 72 MGIL) ..... F-22
TABLE F-12. NICKEL EVALUATION (DESIGN AMBIENT HARDNESS = 85 MGIL) ... o F-22
TABLE F-13. SILVER (ACUTE) EVALUATION (DESIGN AMBIENT HARDNESS = 41 MG/L) . F-23
TABLE F-14. ZINC EVALUATION (DESIGN AMBIENT HARDNESS = 85 MG/L).....cccocvvveminimninnec F-23
TABLE F-15. SUMMARY OF DESIGN AMBIENT HARDNESS AND CTR CRITERIA FOR
HARDNESS-DEPENDENT METALS .....oooiiirciini et sss et sn s F-24
TABLE F-16. SUMMARY OF WATER QUALITY-BASED EFFLUENT LIMITATIONS........c.coeeiine F-45
TABLE F-17. WHOLE EFFLUENT CHRONIC TOXICITY TESTING RESULTS..........cc i F-47
TABLE F-18. SUMMARY OF FINAL EFFLUENT LIMITATIONS ..ot F-53

ATTACHMENT F - FACT SHEET F-2




MALAGA COUNTY WATER DISTRICT
WASTEWATER TREATMENT FACILITY

ORDER R5-2014-XXXX
NPDES NO. CA0084239

ATTACHMENT F - FACT SHEET
As described in section [[.B. of this Order, the Central Valley Water Board incorporates this Fact Sheet
as findings of the Central Valley Water Board supporting the issuance of this Order. This Fact Sheet
includes the legal requirements and technical rationale that serve as the basis for the requirements of
this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for dischargers in California. Only those sections or subsections of this Order
that are specifically identified as “not applicable” have been determined not to apply to this Discharger.
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to

ihis Discharger.
. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information

WDID

50100124001

Discharger

Malaga County Water District

Name of Facility

Malaga Wastewater Treatment Facility

Facility Address

3749 South Maple Avenue

Fresno, CA 93725

Fresno County

Facility Contact, Title and Phone

James D, Anderson, General Manager/Chief Plant Operator, 559-485-7353

Authorized Person to Sign and
Submit Reports

James D. Anderson, General Manager/Chief Plant Operator, 559-485-7353

Maiting Address

3580 South Frank Street, Fresno, CA 93725

Billing Address

3580 South Frank Street, Fresno, CA 93725

Type of Facility

Publicly Owned Treatment Works (POTW)

Major or Minor Facility Major
Threat to Water Quality 2
Complexity A
Pretreatment Program Yes

Recycling Requirements

Not Applicable

Facility Permitted Flow

0.45 million galions per day {mgd) tertiary; 0.49 mgd secondary; 1.2 mgd total

Facility Design Flow

0.45 mgd tertiary; 1.2 mgd secondary

Watershad

South Valley Floor Hydrologic Unit, Fresno Hydrologic Area (No. 551.30)

Receiving Water

Fresno Irrigation District Central Canal

Receiving Water Type

Inland Surface Water

A. Malaga County Water District (hereinafter Discharger) is the owner and operator of the Malaga
Wastewater Treatment Facmty (hereinafter Facility), a Publicly-Owned Treatment Works

(POTW).

For the purposes of this Order, references to the “discharger” or "permittee” in applicable federaj
and state laws, regulations, plans, or policy are held to be equwalent to references to the

Discharger herein.

B. The Facility discharges wastewater to Fresno Irrigation District Central Canal, which is
hydraulically connected to Fresno Slough, a water of the United Stafes, within the South Valley
Floor Hydrologic Unit, Fresno Hydrologic Area (No. 551.30). The Discharger was previously
regulated by Order R5-2008-0033 and National Pollutant Discharge Elimination System

ATTACHMENT F - FACT SHEET

F-3




MALAGA COUNTY WATER DISTRICT ORDER R5-2014-XXXX
WASTEWATER TREATMENT FACILITY NPDES NO. CA0084239

(NPDES) Permit No. CA0084239 adopted on 14 March 2008 and expired on 14 March 2013.
Attachment B provides a map of the area around the Facility. Attachment C provides a flow
schematic of the Facility.

Prior to making any change in the point of discharge, place of use, or purpose of use of treated
wastewater that resuits in a decrease of flow in any portion of a watercourse, the Discharger
must file a petition with the State Water Board, Division of Water Rights, and receive approval
for such a change. The State Water Board retains the jurisdictional authority to enforce such
requirements under Water Code section 1211.

. The Discharger filed a report of waste discharge and submitted an application for reissuance of

its WDRs and NPDES permit on 13 September 2012. The application was deemed sufficient on
1 March 2014. A site visit was conducted on 21 May 2014, to observe operations and collect
additional data to develop limitations and requirements for waste discharge.

FACILITY DESCRIPTION

The Discharger provides sewerage service for the community of Malaga and serves a population of
approximately 1,300. The design daily average flow treatment capacity of the Facility is 1.2 million
gallons per day (mgd) for secondary ireatment and 0.45 mgd for tertiary treatment.

Based on a report prepared by Bartle Welis Associates in February 2010, the non-residential flows
comprise over 90% of the flows into the Facility, with the other approximately 10% of flows coming
from residential customers.

A. Description of Wastewater and Bicsolids Treatment and Controls

The treatment train consists of three screw pumps (one in service at a time), bar screen, grit
chamber, flocculation tank (no longer in use), primary clarifier/dissolved air flotation unit, three
activated sludge aeration basins, and three secondary sedimentation basins. Secondary-
treated wastewater is discharged to onsite disposal ponds. When discharging to Central Canal,
wastewater is tertiary-treated with filtration (“fuzzy” filter) and disinfected with uitraviolet light.

Solids handling includes two aerobic sludge digesters, sludge thickening tank, three soil-cement
lined sludge drying beds, and a lined holding area for dried biosolids. Dried biosclids are hauled
off-site for disposal, reuse, or further treatment prior to reuse.

B. Discharge Points and Receiving Waters

1. The Facility is located in Section 25, T148, R20E, MDB&M, as shown in Attachment B, a
part of this Order.

2. Disinfected, tertiary-treated municipal wastewater is discharged at Discharge Point 001 to
Fresno Irrigation District Central Canal, at point latitude 36° 40’ 41.52” N and longitude
119° 44’ 43.98" W.

3. Un-disinfected, secondary-treated municipal wastewater is discharged at Discharge Point
002 to eight onsite disposal ponds. The ponds have a surface area of approximately
23.24 acres and a storage capacity of approximately 185.92 acre-feet (60.6 million gallons).

Cease and Desist Order (CDQO) Order R5-2008-0032, adopted on 14 March 2008, required
the Discharger to, among other things, evaluate its disposal capacity and propose measures
to secure adequate disposal capacity through at least 2028. Based on the information
submitted by the Discharger in its Treatment and Disposal Capacity Study (Study) on

28 July 2008, the disposal capacity of the ponds remains below the treatment capacity of
the Facility. The Central Valley Water Board calculated the disposal capacity of the ponds
hased on 100-year rainfall and evaporation, assuming half of the storage capacity availabie
at the beginning of the water year (1 Ociober), and a percolation rate of 0.6 inch per day.
The rainfail, evaporation, and percolation rates used for calculation were obtained from the

ATTACHMENT F — FACT SHEET Fd




MALAGA COUNTY WATER DISTRICT - ORDER R5-2014-XXXX
WASTEWATER TREATMENT FACILITY NPDES NO. CA008B4239

Study. The Study assumed the percolation rate would initially increase to 1.0 inch per day
if, and when, the Discharger performed pond maintenance, including ripping and scraping.
In September 2009, Central Valley Water Board staff provided a review of the Study, which
indicated the Study was deficient and requested the Discharger re-submit the Study to
address the deficiencies_(noted in the review) and provide additional information. The
Central Valley Water Board case file indicates a revised Study was not submitted. However,
in April 2011, the Discharger submitied the Short Term Improvements Implementation

- Report (Report), which included a list of the ponds that had been drained, scraped and
ripped. The Report also indicated the Discharger had adopted a moratorium on new sewer
connections until the disposal capacity was expanded. The Discharger also reportedly had
several discussions with the City of Fresno regarding consolidation of sewerage services,
but no additional information was provided regarding this particular matter. Additionally, the
Report indicated the Discharger had contacted entities o inquire about their willingness to
sell property, or to receive recycled water, but none were reportedly willing to do so._The
Report, however, did not include any updated information regarding percolation rates or
disposal capacity.

In August 2013, the Central Valley Water Board requested updated information regarding
the Facility's disposal capacity, and requested the Discharger provide the number of ponds
that had received maintenance work and whether the work had affected disposal capacity
(e.g., increased percolation rates). The Discharger’s response did not include detailed
information about which ponds had received maintenance work, and only indicated the
Discharger intended to isolate one or more ponds to determine the current percolation rate.
The Discharger did not submit subsequent documentation indicating whether it isolated
disposal ponds to determine the percolation rate(s)._Additionally, the Discharger provided
three tables showing the pond disposal capacity for three different percelation rates and
three different flow rates. In the discussion section, the Discharger did not discuss the
meaning of each percolation rate or each flow rate and only indicated that the ponds had
capacity for disposing of current flows with a 1.0 inch per day percolation rate. There was
no other discussion on how the 1.0 inch per day percolation rate was determined, or why
each table had a different effiuent flow rate with each different percolation rate. Due to the
vagueness in the Discharger’s response io the August 2013 letter, Central Valley Water

Board staff used information from the Discharger's 2008 Study to calculate the disposal